
Document #:  179681 10/2019  

Assembly Instructions 
Planner Studio  
Maker Table 
  

 
 
 
 
 
 

If you have damaged or missing components, 
please contact customer service at 1-800-328-1061 



Document #:  179681 10/2019  

Hardware and Components 
 
 

PLANNER STUDIO MAKER TOP  
QTY. 1 

PLANNER STUDIO MAKER BASE 
QTY. 1 

CASCADE MEGA CASE 
QTY. 2 

3/8”-16 X 3.5” BOLT 
QTY. 8 

3/8” X 1 1/4” OD OVERSIZED WASHER 
QTY. 8 

3/8” LOCK WASHER 
QTY. 8 

3/16” ALLEN WRENCH 
QTY. 1 

CASTER WRENCH 
QTY. 1 

4” CASTER 
QTY. 4 

3/8”-16 LOCK NUT 
QTY. 8 



Document #:  179681 10/2019  

Special Notes: 
 

 TOOLS REQUIRED: 
• 9/16” socket & ratchet, or 9/16” wrench. 

 
 Check that all components are accounted for and undamaged before assembling. 

 
 Please assemble the product in a clean and dry area. 

 
 You will need another person to help assemble the product. Team lifting required. 

 
 Clean the product with a mild cleaner and a damp cloth. 



Document #:  179681 10/2019  

Assembly Instructions 
 

1. Lay both Cascade mega cases on a clean smooth surface that will not harm the paint 
finish. Lay cases together as shown so that the underside of the cases is exposed. Cases 
are heavy, team lifting is advised. 

2. Position the base onto the cases and line up holes, as shown. Base is heavy, team lifting 
is advised.                                                                                                                    



Document #:  179681 10/2019  

3. Attach the base to the cases using the 3/8”-16 x 3.5” bolts and 3/8” lock washers.                                        
Helpful Hint: Use clamps on the touch rails of the cases to help line up the holes with the 
base. 

 

 
4. Install casters using the caster wrench provided. Hand tighten until very snug.



Document #:  179681 10/2019  

4. With a partner, team lift cases and flip to the upright position.                                       
Helpful Hint: Lock all casters to prevent unexpected rolling when casters touch down. 

5. Place top on cases making sure to line up mounting holes. Top is heavy, team lifting is 
advised. 



Document #:  179681 10/2019  

6. Attach the top to the cases using the 3/8” x 1 1/4” OD oversized washers and 3/8”-16 
lock nuts with a 9/16” socket & ratchet, or 9/16” wrench. 

 
 

 
 

 
 
 
 
 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ASSEMBLY COMPLETE 


